CSEmERIRELEN

JACK

R E AR 5% 100%

Super high speed overlock sewing machine

SHF

Parts Manual

1.

—. H758R/Machine Bed Frame

#E8 (Number)
FS NO. QRS £ PartName B(HiiR Description =% R a%
Part NO. three- | four- five-
thread thread thread
1 P03017 BHREEES5%10 Pin 1 1 1
2 20703006 FEHRINE Sleeve 1 1 1
3 [20703009 EMEE Sleeve 5 5 7
4 |20628023 R rnres] Plug 1 1 0
5 121101017 TJIRE Bracket Assembly 1 1 1
6  [207513003 A REESLEET M6 X 25 Screw 2 2 2
7 P03018 SEMERIEH 4 x40 Pin 1 1 1
8  [20703004 AR Sleeve 1 1 1
9 [206530001 b2:4 Bed pin 4 4 4
10 20126001 T8 Pin 1 1 1
11 |20703008 EE Sleeve 1 1 1
12 |20703007 EHER Sleeve 1 1 1
13 |20703003 EMEHE Sleeve 1 1 1
14 (20703002 e Sleeve 1 1 1
15 |20703001 HEE Sleeve 1 1 1
16 |P03010 SR 5% 16 Pin 1 1 1
17 13837003 SRR Machine Model Plate 1 1 1
18 (305007 FE (BEE) Machine Bed Complete 1 1 1
19 [20713027 e Pipe 2 2 2
20 (20726018 TEEENH Pin 1 1 1
21 [21103025 (RUEE Sleeve 1 1 1




—. NI (1)/Cover

#& (Number)

K2 No. LTS &H  PartName FHEIR Description =% Mgk A%
Part NO. three- four- five-
thread | thread | thread

1 S04019 +ERSUIRETMAx 12 Screw 6 6 6
2 |302781 Mz (%) Side Cover 1 1 1
3 13837002 TR Machine model plate 1 1 1
4 |S04060 +EFEASRETMAX 10 Screw 4 4 4
5 30112108 REFXEH copper sheet 1 1 1
6 30130017 77223 Magnetic Iron 1 1 1
7 2111103200 B E Trimmer switch sensor 1 1 1
8 21022007 bisiES) Qil seal 1 1 1
9 21012018 SR Qil seal washer 1 1 1
10 |21122001 BiiiiEs) Gasket 1 1 1
11 21122004 M Gasket 1 1 1
12 |20711055 sl Qil sight window 1 1 1
13 21022003 SHERY Washer 1 1 1
14 [S04060 +FERIFETM4x 10 Screw 2 2 2
15 302706 = (B Top Cover 1 1 1
16 21130031 R — A IEHIRR Controller 1 1 1
17 20612004 EIELeS- Flat Spring 1 1 1
18 [207S11011 FHREEIESLIRET M4 x5 Screw 2 2 2
19 20712003 SHER Latch 1 1 1
20  [207S11008 FHEEESIRET M4 x 12 Screw 5 5 5
21 20712002 BHER Latch 1 1 1
22 [413s11011 FHREEIESLIRET M3 x5 Screw 1 1 1
23 [20626001 B Pin 1 1 1
24 |20712005 BIEHR Side Cover 1 1 1
25 207514003 RNARIRETIRET M3 x4 Screw 1 1 1
26 207514002 R7ABIEETM3x 12 Screw 1 1 1
27 XXXXXXXX EREE Threading diagram 1 1 1
28 XXXXXXXX RELE Threading diagram 0 0 1
29  |207514001 R AER R ERET M4x4 Screw 2 2 2
30 302780 Aris (B3) Front Cover(right) 1 1 1
31 20701006 Bk Hinge 1 1 1
32 [20627001 B Spring 1 1 1
33 207511011 FHERELIRET M4 x5 Screw 2 2 2
34 21112011 R Front Cover(left) 0 0 1
35 21112009 RIS Front Cover(left) 1 1 0
36  [207s20002 FHEEIESAHAMRET M4Ax5.5  [Screw 1 1 1
37 20128015 piis Washer 1 1 1
38 (21111027 SIS FRIRF Lever 1 1 1
39 207513009 R NAERESLIZET M5 x 12 Screw 1 1 1
40 211530001 SES3hE Bed pin 1 1 1




=, NFNBEM (2)/Cover(2)
#82 (Number)
FS NO. LTS Z¥ PartName B(HiiR Description =% hE h%
Part NO. three- | four- five-
thread | thread | thread

1 207512001 FRE7SFSIRET M4 <8 Screw 4 4 4
2 21101027 Yol nt- Bed Cover Plate Assy 1 1 1

3 L02003 T ESZE MAx 7 Screw 1 1 1

4 S04060 +AERESLIZET M4Ax 10 Screw 4 4 4
5 2111202100 [EEREB Cover Plate 1 1 1

6 12111201800 BRI Cloth Plate 1 1 1

7 |207514007 |7 B EREBET MAx6  [Screw 1 1 1
8 20603016 EAME Bushing 1 1 1

9 20628022 R Washer 1 1 1
10 |206520004 FHEBRESHIRET M4x3.7 | Screw 1 1 1
11 20612019 HEE-RERETER Bracket 1 1 1
12 206520006 EEAHEEEIMAMZET M4Ax5.5 |Screw 1 1 1
13 [20627003 [eams Spring 1 1 1
14 20627002 |?§E‘§§ Lever 1 1 1
15 20622003 |:}EE§@ Cushion Rubber 1 1 1
16 21111060 BEET (FEe) Side Cover(Wide) 1 1 1
17 207511013 FHEEIESIRETMAx17.5 Screw 1 1 1
18 20622003 =R Cushion Rubber 1 1 1
19 [207511007 ARSI MAXT7.5 Screw 1 1 1
20 ‘WO01006 o Washer 3 3 3
21 207511014 FHEREFELIRET M3.5x4 Screw 1 1 1
22 20612016 TTIEERTEFHR Latch 1 1 1
23 207517003 FHEFRSKIZET M4 x4.5 Screw 2 2 2
24 20712008 B=1d Plate 1 1 1
25 |21111051 TIPS Eye Guide 1 1 1
26 NO1001 INARZEM4 Nut 1 1 1
27 S04019 +iERRSLIRET M4 x 12 Screw 1 1 1
28 ‘WO01011 HE3 Washer 2 2 2
29 207511015 FHEEESLIRET M3 <6 Screw 2 2 2
30 20523005 pizirs Oil wick 0.015 0.015 0.015
31 403511051 SAEEELIZETM4x6 Screw 3 3 3




@3/4 Series
[154-H/M Series
(16)5-A04 Series!
(385 Series

7 3/4 Series(9)
\

M, F4HERE/Crankshaft Drive Mechanism

#&E (Number)
FS NO. AFMS #Z¥ PartName FHiiR Description =g RE a4
Part NO. three- four- five-
thread | thread | thread
1 207511007 I EESEE T MAX 7.5 Screw 3 3 0
2 20712013 AR Cover 1 1 0
3 20722027 ORIB40x2 ORing 1 1 1
4 |207511018 HABMRETIZETM5x10  [Screw 1 1 1
5  [207514012 7 AR R R M5 x5 Screw 1 1 1
6 001037 OFYE30x1.2 O Ring 2 2 2
7 B04004 hE6202LB Ball Bearing 1 1 1
8 20725001 fru Ratchet 1 1 1
9 207511047 HEHMRET Screw 1 1 0
10 20726002 L3 Pin 1 1 1
11 20709035 SEfErR Blance Weight 2 2 2
12 207511017 FREERSUZETM3 x 8 Screw 4 4 4
13 [20729001 £ Ring 1 1 1
14 21102025 i Crankshaft 1 1 1
15 21102026 i (PULIER ) (5 5) Crankshaft 0 1 0
16 21102027 i (RLER) (FE) Crankshaft 0 0 1
17 B04005 #HF6203LLU Ball Bearing 2 2 2
18 121108006 e Spacer 1 1 1
19 121120007 SRAT Worm 1 1 1
20 [21203003 EHPHE Oil Seal 1 1 1
21 W03003 HFE32 Washer 1 1 1
22 |21222003 ORI O Ring 1 1 1
23 |20722027 ORIE40x2 ORing 1 1 1
24 |20708015 S Rigth Cover 1 1 1
25 [S04060 +FERSZETM4x 10 O Ring 3 3 4
26 |21228002 A Washer 1 1 1
27 21111077 E/REREEH Direct drive moter 1 1 1
28 |W02004 HEHE6 Washer 1 1 1
29 (207513003 PI7<FEIESLIZET M6 % 25 Screw 1 1 1
30  [21203004 LR Sleeve 1 1 1
31 930000154 E= Handwheel 1 1 1
32 |207517005 FRAETISIRET M4 x 8 Screw 0 0 2
33 (20712046 EILES Cover 0 0 1
34 |20602002 s Pin 0 0 1
35 [W03002 MS;ETZ Washer 4 4 4
36 [114513001 EIREEHURET M5 x 20 Screw 4 4 4
37 121108007 HE Spacer 1 1 1
38 [121102013 |Em@EL70) (=) Crankshaft 0 0 1




F. KR/ Thread Tension Mechanism

#E (Number)

FS NO. LS &% PartName BHiiR Description =4 Mm% ]
Part NO. three- | four- five-
thread | thread | thread
1 2131300500 LRREN (L) Tension Spring Assembly 1 1 1
2 121113014 SREAT Screw Stud 3 4 4
3 20123018 SLRsth A Felt 6 8 8
4 21311161 k&R Tension Disc 6 8 8
5 20111015 AL Cup 3 4 4
6  |20227001 T () Spring 1 2 2
7 20111014 AELE Rachet 3 4 4
8 21311034 KRR Knob 3 4 4
9 2131300600 SRRl (IEm) Tension Spring Assembly 1 1 1
10 20227002 ELEE (4H) Spring 1 1 1
11 2131300700 SELRRAN () Tension Spring Assembly 1 1 1
12 20227003 KELE (F) Spring 1 1 1
13 21113003 SR Tension Guide 2 3 3
14 2131300800 REEAM (Em) Tension Spring Assembly 0 1 1
15 206511005 FHEREELIRETSM11/64 x40  |Screw 1 0 0
16 20712032 jOE57 Thread Guide 1 1 1
17 207511007 +HERE LIRS T MAX 7.5 Screw 2 2 2
18 21213011 TR Thread Guide 1 1 1
6. 5 Series 5 Series

197/5 \

QS Series

%Qﬁ -A04 Series

75, 134#N#3(1)/Thread Guide and Thread Takeup(1)

#E (Number)

AFte = o
FS No. 2FHS £#  PartName B{HEIR Description = R a4
Part NO. three- four- five-
thread | thread | thread
1 21101012 R Bracket 0 0 1
2 |207511019 FHEEFEKIBETMAXT.5 Screw 0 0 2
3 [207514001 P AR M4x4 Screw 0 0 2
4 20701030 paed Bracket 0 0 1
5  |207511011 FRHEERESIEET M4 x5 Screw 0 0 3




6 2111301000 JUEz3 Thread Guide 0 0 1
7 [21213007 4 Thread Guide 0 0 1
8 21213010 jOE57 Thread Guide 0 0 1
9 [20713021 %% Thread Guide 0 0 1
10 |21213004 JUEST Thread Guide 0 0 1
11 [20713006 FE5R Bracket 0 0 1
12 20713007 EEAHR Thread Retainer 0 0 1
13 [20727002 & Spring 0 0 1
14 (207520003 FHEERSLAIZETM2x3  [Screw 0 0 1
15 [207511015 FHEELIZETM3x6 Screw 0 0 2
16 |21213008 BT Thread Takeup 0 0 1
17 21213012 HRERAT Thread Takeup 0 0 1
7. 3/4 Series
[} N
< . ﬁ \W@
§
'@\\% (4)3 Series
00
. [oo) .
(6)3 Series——— _5/(5)4 Series
(7)4 Series

4 Series

+. id&##3(2)/Thread Guide and Thread Takeup(2)

#& (Number)
K2 No. LTS &HR  PartName B4R Description =% g% Atk
Part NO. three- four- five-
thread | thread | thread

1 21212015 paeed Bracket 1 1 0
2 207511019 FHEESIRETMAx 7.5 Screw 2 2 0
3 |207514001 R AEREERET M4x4 Screw 1 1 0
4 20713002 JOE57 Thread Guide 1 0 0
5 20713003 puEs3 Thread Guide 0 1 0
6  [21213003 ISR Thread Guide 1 0 0
7 21213002 jOE57 Thread Guide 0 1 0
8 20713006 R Bracket 1 1 0
9 20713007 [EZAR Thread Retainer 1 1 0
10 20727002 E& Spring 1 1 0
11 207520003 FrEEESL MRS T M2 x 3 Screw 1 1 0
12 207511015 FHREEESLIRET M3 < 6 Screw 2 2 0
13 21213009 AT Thread Takeup 1 0 0
14 21213013 HREAT Thread Takeup 0 1 0




3/4 Series 13

5 Series

(2)5 Series

(3)3/4 Series

J\. i3%#143(3)/Thread Guide and Thread Takeup(3)

#E (Number)
FS NO. AFHS #Z¥ PartName FHiiR Description = RE a4
Part NO. three- four- five-

thread | thread | thread
1 20713054 pUESS Thread Guide 1 1 1
2 20713053 jurz3 Thread Guide 0 0 1
3 20713012 pUEST Thread Guide 1 1 0
4 20113015 juEz3 Thread Guide 3 3 3
5 20712016 TR Bracket 1 1 1
6 W01011 $E3 Washer 3 3 3
7 201511006 FHEEFESLIZET SM1/8" x44x3.4  [Screw 3 3 3
8 207511007 +FEESIET M4 X 7.5 Screw 1 1 1
9 207511020 FREEESIRET M3 x4 Screw 1 1 1
10 20713011 juEz3 Thread Guide 1 1 1
11 [20713010 Hrikze Thread Takeup 1 1 1
12 207511021 FHEEFEKBETM3.5%6 Screw 1 1 1
13 20713015 HhZR Thread Takeup 1 1 0
14 |20713055 Rz Thread Takeup 0 0 1




Fu. §H#FERE(1)/Needle Drive Mechanism(1)

#8 (Number)
AFES = g
FS NO. 2AES #Z¥ PartName FBHii® Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread

1 21105011 TR Connection 1 1 1

2 $22007 11/64*404EETIRL Screw 2 2 2

3 [207514007 P BMREEIRET M4x6 Screw 1 1 1

4 H05008 148 Ring 1 1 1

5 20628014 LTI Washer 1 1 1

6  |207514001 P AR EEIRET MAx4 Screw 2 2 2

7 21308004 _HidE Collar 1 1 1

8 20626003 RS Pin 1 1 1

9 S05018 PI7NFEESLIRET M6 % 0.75 % 12| Screw 1 1 1
10 20704001 fai Crank 1 1 1
11 20702002 i Shaft 1 1 1
12 [21111040 TR Plug 1 1 !
13 207512002 ShIFBIEETM6 %12 Screw 1 1 1
14 20704002 Eagas] Lever 1 1 1
15 2110200900 EHTE Needle Bar Assembly 1 1 1
16 21102010 T Needle Bar 1 1 1
17 20726003 A Shaft 1 1 1
18 20523005 S Oil wick 0.033 0.033 0.033
19 21203001 HFE Bushing 1 1 1
20 207514008 125TM4 x5 Screw 1 1 1
21 001026 ORUBE11.5%1.5 O Ring 1 1 1
22 |20723003 EH Oil Felt 1 1 1
23 207511023 FHEESLEIRET M3 x 6 Screw 1 1 1
24 20708031 Ring 1 1 1

10. 15t ( 1-needle)

(2)5-03/233 Series
(3)5-A04 Series

8]
F=
p
2%t ( 2-needle) &/\L\
5 Series ? /f“;,,
s mmseies, %o 05,
\

D)

P
A

I

()5 Series |
A04 Series

3 Series

2%t ( 2-needle)
4 Series

+. §HFER4 (2)/Needle Drive Mechanism(2)

#& (Number)
K2 No. LTS &®  PartName FHEIR Description =% mg% A%
Part NO. three- four- five-

thread | thread | thread
1 20734003 sl (REEE) Needle Holder Assembly 0 0 1
2 20734004 3k (70) Needle Holder Assembly 0 0 1
3 20719056 sk (B8 Needle Holder Assembly 0 0 1
4 207514014 R FRRERET M3x3 Screw 1 2 2
5 20713017 JUE5S Thread Guide 0 0 1
6 20713056 jOE57 Thread Guide 0 0 1
7 207511024 FrEREELIRETM2 % 3 Screw 1 1 1
8 XXXXXXXX Mt Needle 0 0 2
9 20713038 S2e(—%t) Thread Guide 1 0 0
10 20734001 sk (=) Needle Holder Assembly 1 0 0
11 XXXXXXXX et Needle 1 0 0
12 20713018 jOE57 Thread Guide 0 1 0
13 [20734002 EESS ) Needle Holder 0 1 0
14 XXXXXXXX et Needle 0 2 0




5 Series

+— 5+ &84 (3)/ Needle Drive Mechanism(3)

#8 (Number)
FS NO. ARES &/¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 207517006 125TM4 x4.5 Screw 2 2 2
2 XXXXXXXX SR Needle Plate 1 1 1
3 207511007 +FEREELIZET M4 % 7.5 Screw 3 3 3
4 |21109003 EHRER () Bracket 1 1 1
5 121109003 EHRER () Bracket 1 1 1
6 20622003 Poneee Cushion Rubber 2 2 2
7 20701033 paed Bracket 0 0 1
8 207511003 12ETM4x10 Screw 0 0 2
9 XXXXXXXX HEHPE (E) Needle Guard 0 0 1
10 [S01027 FHEEESLIRET M3 < 6 Screw 0 0 4
1 XXXXXXXX BETEHPE Needle Guard 0 0 1
12 |20128019 WO7EE Spring 1 1 1
13 |XXOKXXX HEHPE (D) Needle Guard 1 1 1
14 207512005 FFEINSFRIRET M3 x5 Screw 1 1 1
15 207511002 FHEREHFLIZETM3%2.3 Screw 1 1 1
16 |W03004 M3ERARR Spring 1 1 1
17 |XXOKXX PEH(S) Needle Guard 1 1 1
18 207511011 FHERELIRET M4 x5 Screw 2 2 2

12, |33)3/4/5 Series

(34)5-A04, 4-H/M Series

(5)  3/5 Series

@ 4 Series

(7)5-A04, 4-H/M Series

3 Series(8)
4/5 Series(9)




+=. FZ4ER%/Upper Looper Drive Mechanism

#8 (Number)
FS NO. ARES &|¥ PartName B{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread

1 207511004 SNAMBETM5%9.5 Screw 1 1 1
2 W02001 SHEEHES Spring Washer 1 1 1
3 |20628006 i Washer 1 1 1
4 |20702004 TS Shaft 1 1 1
5  |20708007 WEA Spacer 1 0 1
6 20708006 wE Spacer 0 1 0
7 20703060 WE (B8 Spacer 0 1 1
8 400036 S EREIR Crank 1 0 0
9 400037 IS ERAIE Crank 0 1 1
10 S05018 AR AEERESLIBET M6 % 0.75 x 12| Screw 1 1 1
11 |S02007 FHETSIRETM3 %54 Screw 2 2 2
12 20712066 ER A Washer 1 1 1
13 400043 TEHE (58) Connection 1 1 1
14 |S22007 11/64*A04FHEATIREL Screw 2 2 2
15 |S22007 11/64*404FHEATIRLL Screw 2 2 2
16 |20622019 SHEY Oil Seal 1 1 1
17 |207512002 SRIBETM6x12 Screw 1 1 1
18 |20705003 FEF Lever 1 1 1
19 |207514010 7 Ao SRR M3 x4 Screw 1 1 1

20 [21323007 bii53 Oil Weak 0.04 0.04 0.04
21 |20726004 HRAE Pin Assy. 1 1 1
22 207511025 FHEEESLIRETM3.5x6 Screw 1 1 1
23 |2070403400 FESHBTAN Upper Looper Holder Assy 1 1 1
2070403500 _FEEHBITAM DLCER) Upper Looper Holder Assy 0 1 1
2070402100 ISR DLC(MO04) Upper Looper Holder Assy 0 0 1
24 |20712017 FEHR Bracket 1 1 1
26 20709004 R Upper Looper Slider 1 1 1
27 [21323005 TESHETTEIRES Felt 1 1 1
28 [xxxxxxxx 5 Upper Looper 1 1 1
29 |207517004 FRAETISRET M2.5 % 4.5 Screw 1 1 1
30 |207S11027 FHEEESLIZETM2.5%8 Screw 1 1 1
31 [400040 =R Cover 1 1 1
32 |207511026 125TM6x 16 Screw 2 2 2
33 20701051 BBt Upper Looper Bracket 1 1 1
34 |20701088 EsHBREE Upper Looper Bracket 0 1 1
35 121223001 pupsE-S Filter plug 1 1 1
36 |20723005 IR Felt 1 1 1
37 |207511020 FRERESIZETM3 x4 Screw 1 1 1
38 21012018 SHETE Qil seal washer 1 1 1
39 [21022007 S Oil seal 1 1 1
40  [20722019 BTFLE Spout plug 1 1 1

<

B
’
®




+=. FT=Z5tER/Lower Looper Drive Mechanism

#& (Number)

FS NO. LTS &% PartName FBHii® Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread
1 207511004 Sh7SFRIBETM5x9.5 Screw 1 1 1
2 W02001 SHEEHVES Spring Washer 1 1 1
3 20628006 g Washer 1 1 1
4 20702004 5 Shaft 1 1 1
5 |400329 TEEERER Crank 1 1 0
6  [S05018 P FBEESLIBET M6 % 0.75 % 12| Screw 1 1 1
7 S02007 FHETISKIRETM3 x5.4 Screw 2 2 2
8 20712066 TR Washer 1 1 1
9 400043 THHEFF (18) Connection 1 1 1
10 $22007 11/64*404EETIRL Screw 4 4 4
1" 20128021 W28k Washer 1 1 1
12 20622019 HES Oil Seal 1 1 1
13 201512007 INFEKISHINBET SM15/64 “x28x9 | Screw 1 1 1
14 20704007 TESEtEE Lower Looper Holder 1 1 1
15 207515001 FRHEERESIBET M4 xT Screw 1 1 1
16 XXXXXXXX TEE Lower Looper 1 1 1
17 207511028 FHEEHEIRETM3.5%6.5 Screw 1 1 1
18 400388 TEEIREE Crank 0 0 1
19 [207514012 WA AR EERET M5 %5 Screw 0 0 1
14,
5 Series

4+, —EFZ5H48 (1)/Chainstitch Looper Drive Mechanism(1)

#& (Number)

FS NO. AFHS Z¥ PartName B(HiiR Description =% L h%
Part NO. three- | four- five-
thread | thread | thread

1 207513009 7S AEESKIRET M5 x 12 Screw 0 0 1
2 W02001 SHEEHES Spring Washer 0 0 1
3 20628010 XTREREEE Washer 0 0 1
4 20710008 R Pin 0 0 1
5 001027 ORE4x1.3 O Ring 0 0 1
6 401031 TBEREE Slider 0 0 1
7 401030 BHR Crank 0 0 1
8 20705020 EFF Connection 0 0 1
9 20703016 ETE Bushing 0 0 1
10 30228008 e Washer 0 0 2
1" 207512003 7NFaskIBETM5%0.5x 13 Screw 0 0 2
12 |207S11028 FHEEESLIRETM3.5%6.5 Screw 0 0 1
13 |20626017 Eatssi] Shaft 0 0 1
14 20701034 58 Holder 0 0 1
15 S05018 R AERESIBETM6 % 0.75 % 12| Screw 0 0 2




16 |20704015 HELLER Crank 0 0 1
17 |20705009 R Link 0 0 1
18 [20703013 ETE Bushing 0 0 1
19 |20702018 L Shaft 0 0 1
20  [2072201700 e Oil Seal 0 0 1
21 |20701035 S Looper Holder 0 0 1
22 [207s15001 FHEEELIZET M4 x 7 Screw 0 0 1
23 20728002 e Spacer 0 0 1
24 |207520004 A7 FERARET M5 <9 Screw 0 0 1
25 XXXXXXXX Tk Double Chainstith Looper 0 0 1
26  [20128021 BN Spacer 0 0 1
15, 5 Series

+H, Z—EKFZEH143 (2)/Chainstitch Looper Drive Mechanism(2)

#8 (Number)
FS NO. LS Z¥ PartName FBHiiR Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread
1 20713040 e Thread Guide 0 0 1
2 20729004 SEK Holder 0 0 1
3 20629003 JUEs =3 Holder 0 0 2
4 207511007 +FHERESLIRETMAX 7.5 Screw 0 0 1
5 20713063 e Thread Guide 0 0 1
6 2061205700 FI 0 E Looper Thread Takeup Assy 0 0 1
7 206516004 BEFIR Knob 0 0 1
8 30127016 S Spring 0 0 1
9 20612055 k&R Tension Disc 0 0 2
10 206530015 125TM3 Screw 0 0 1
11 20612057 FIE T E05R Looper Thread Takeup Assy 0 0 1
12 20613017 JUEST Thread Guide 0 0 1
13 |207S11020 FREEESIRET M3 x4 Screw 0 0 2
14 20629004 puis3 Thread Guide 0 0 1
15 1207511011 FHREEIESLIRET M4 x 5 Screw 0 0 1
16 |20612056 DEAR Thread Guide 0 0 1
17 1301520001 12ETM4 Screw 0 0 1
18 20128015 Piijzedis) Washer 0 0 1
19 20612058 EAEs 7 Looper Thread Takeup 0 0 1
20 |207514014 WA AR EERET M3x3 Screw 0 0 2
21 20713026 jOE57 Tread Guide 0 0 1
22 |20629005 += Spring 0 0 1




+75. EmNiEHH149/Feed Mechanism

#E (Number)

K2 No. LTS &#  PartName FHEIR Description =% g% A%
Part NO. three- four- five-
thread | thread | thread

1 2130500400 ETREE Connection 1 1 1
2 20710003 EFRRL Regulator 1 1 1
3 |207514012 P AR EEIRET M5 x5 Screw 2 2 2
4 20710002 N Feed Eccent 1 1 1
5 |207514003 P/ FRIHEEIRET M3 x4 Screw 2 2 2
6 20710001 U=l Eccent 1 1 1
7 20712175 SHEENR Flat Spring 1 1 1
8 20626003 RS Pin 1 1 1
9 20629006 & Ring 1 1 1
10 20705004 JERHERT Connection 1 1 1
11 207514007 A7 <A MR EEIRET MAx6 Screw 1 1 1
12 B08001 RETIMR26%x22%10 Needle Bearing 1 1 1
13 20710004 FrEHRONEE Eccent Assembly 1 1 1
14 20727003 (Rt EoTEEE Spring 1 1 1
15 |207520005 FHEEESLHAARET M2x3 Screw 1 1 1
16 |20709006 FRITC Ratchet 1 1 1
17 20722005 SHEEY Gaket 1 1 1
18 1001027 ORE4x1.3 ORing 1 1 1
19 20728001 Eoy Washer 1 1 1
20 |20727004 FrethisgE Spring 1 1 1
21 H05002 FFO Ring 1 1 1
22 20702005 Baragisti:] Push Button 1 1 1
23 |207520006 FREEIESLIRET M5 x5 Screw 1 1 1
24 20705005 EMERT Link 1 1 1
25 S05018 R AERESLIBET M6 % 0.75 x 12| Screw 1 1 1
26 20704008 ZENHR Lever 1 1 1
27 20622010 E5RFiHORE O Ring 1 1 1
28  [20702006 Zhih Shaft 1 1 1
29 20712019 EFT Lever 1 1 1
30 [20627006 ERhRFEE Spring 1 1 1
31 207520007 FHEEMELHAEREETM5%8.5  |Screw 1 1 1
32 (207511008 FREEESIRET M4 x 12 Screw 2 2 2
33 20712020 NERST i Regulator Plate 1 1 1
34 20711007 g Spacer 2 2 2
35 207516002 ETRAMRE Stopper 2 2 2
36 (30228009 BE Washer 2 2 2
37 207511011 FrERELIRET M4 x5 Screw 2 2 2
38 20728003 [isize o Spring Washer 2 2 2
39 2071600100 LEREESS Nut 2 2 2
40 207530001 FHREEIESLIRET M5 < 3 Screw 2 2 2
41 10131093 R Seal 1 1 1
42 |HO05018 FFO4E3.5 Ring 1 1 1
43 |20727005 TR Spring 1 1 1




44 [20728005 B Washer 1 1 1
45 20709007 IR Pin 1 1 1
46 20702007 T Adjusting Bar 1 1 1
47 |207511007 ARSI MAXT7.5 Screw 2 2 2
48 21112024 Enk=vi] Regulator Plate 1 1 1
49 1211NS11001 FHEEIESIRETM3 x 7 Screw 1 1 1
50 121112015 T Adjusting Bar 1 1 1
51 WO01140 SEREER A Spacer 1 1 1
52 20622010 Gsket 1 1 1
53 H05009 Ring 1 1 1
54 |20628011 TR Ring L 1 !
17.
++. iX7#1#3/Feed Mechanism
#8 (Number)
FS NO. LTS Z¥ PartName FBHiiR Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread
1 [20628023 ki Plug 1 1 1
2 H05009 FFOE 7 Ring 1 1 1
3 20702008 ik Shaft 1 1 1
4 20628011 R Washer 2 2 2
5 2130400900 R R Crank 1 1 1
6 21304010 R Crank 1 1 1
7 S05018 A7 AERESLIRET M6 % 0.75 % 12 [Screw 2 2 2
8 207511023 FHEESLIEIRET M3 < 6 Screw 2 2 2
9 21309008 i1il7) Crank 1 1 1
10 21309009 RS Crank Pin 1 1 1
11 20709010 e Block 1 1 1
12 20710005 (RO Pin 1 1 1
13 20704011 ERHHR Crank 1 1 1
14 12928008 EE Washer 1 1 1
15 N01004 FNFRIREMS Nut 1 1 1
17 121102014 {4 Pin 1 1 1
18 20708022 Il Collar 1 1 1
19 20708008 b=l Collar 2 2 2
22 |207514001 P EB TR EEIET M4x4 Screw 4 4 4
23 2070600100 FLREH Feed Bar Assy. 1 1 1
24 20706002 ENSTFEE Differentrial Feed Bar 1 1 1
25 20709011 Bt Block 1 1 1
26 20706001 FIXEFR Main Feed Bar 1 1 1
27 20709012 B Block 1 1 1
28 20705008 ERF Link 1 1 1
29 20703016 ETFE Bushing 1 1 1
30 30228008 P Washer 1 1 1
31 207512003 INASLIBETM5x0.5% 13 Screw 1 1 1
32 XXXXXXXX FaAM Main Feed Dog Complete 1 1 1
33 XXXXXXXX HANS Auxiliary 1 1 1




34 XXXXXXXX ESrSvs] Main Feed Dog 1 1 1
35 [S01027 FHEEESLIZETM3 <6 Screw 1 1 1
36 [S01029 FHEEESIZETM3.5%7.5 Screw 2 2 2
37 XXXXXXXX EA Differentrial Feed Dog 1 1 1
38 [20701049 PRSI Feed Bar Qil Seal 1 1 1
39 |20701048 AR () Feed Bar 1 1 1
40 (207513006 7 FEESKIRET M4 x 9 Screw 4 4 4
41 (20701013 PR Feed Bar Oil Seal 1 1 1
42 |207513007 7 FEESKIRET M4 x 5 Screw 2 2 2
43 [20712062 ShETE Clamp 1 1 1
44 |207511011 FHEEEESLIBET M4 x5 Screw 1 1 1
45 20721009 TFRIHE Tube 1 1 1
46 20722007 o Oil Seal 3 3 3
47 |207S17005 FHETISKIRET M4 <8 Screw 1 1 1
(9)3/4 Series
18.

@5 Series

+/\. B3%5#143/Knife Drive Mechanism

#E (Number)

FS NO. AFHS 2% PartName FHiiR Description = RE a4
Part NO. three- four- five-
thread | thread | thread
1 20726005 SaHE Pin 1 1 1
2 20702009 ETIzR Upper Knife Lever 1 1 1
3 2072201700 JHES Oil Seal 1 1 1
4 20708019 =y Collar 2 2 2
5 $10003 PRI7N A S EIRET M6 % 0.75x 5 |Screw 2 2 2
6 $22007 11/64*A04RETFIRL Screw 2 2 2
7 400041 ETOEF (5R) Connection 1 1 1
8  |207514007 P BMHEEIRET M4 X6 Screw 1 1 1
9 20704012 apa:iiiv) Crank 1 1 0
10 20704030 _ETIRE Crank 0 0 1
11 S05018 7 ABERESLIRET M6 % 0.75 % 12| Screw 1 1 1
12 20626003 RS Pin 1 1 1
13 211512002 FREASIRETM3.5x7.5 Screw 1 1 1
14 20128020 W15 Washer 1 1 1
15 XXXXXXXX 7 Upper Knife 1 1 1
16 20701014 E7IEE Upper Knife Clamp 1 1 0
17 |20701036 L7 Upper Knife Clamp 0 0 1
18 S04019 +FERRSIBETMAx 12 Screw 1 1 1
19 20701050 TIRRER (B4 Angled Upper Knife Clamp 0 0 1
20 XXXXXXXX 7] Angled Upper 0 0 1
21 WO01011 3 Washer 0 0 1
22 |207511020 FHEERSIEETM3 x4 Screw 0 0 1
23 |20712053 M (BRD Angled Upper Knife Gib 0 0 1
24 20712051 R Waste Guard 0 0 1
25 $11025 FHEEESLIRET M4 x 20 Screw 0 0 1
26 207512004 FHE7<FIRET M5 <8 Screw 1 1 1
27 20709013 JEHR Lower Knife Clamp 1 1 1
28 XXXXXXXX T Lower Knife 1 1 1
29 20701015 T8 Lower Knife Holder 1 1 0
30 20727006 SHEE Spring 1 1 1




31 20701037 T8 Lower Knife Holder 0 0 1

32 20701052 TR (B#h Lower Knife Clamp 0 0 1

33 207511019 FHEEESIRETMAx 7.5 Screw 2 2 2

34 20712021 F4R Lower Knife Holder Guard 1 1 1

35 113511004 NS EERIZETMAx8 Screw 1 1 1
19,

+h. HEERIE/Presser Foot Mechanism

#82 (Number)

FS NO. A7HS Z¥ PartName B(HiiR Description =% RE ai
Part NO. three- | four- five-
thread | thread | thread
1 207520008 R ERPIRETM10 Screw 1 1 1
2 [121112004 SR ERIFTHE Lever 1 1 1
3 20727007 HHE Spring 1 1 1
4 21302025 [=5) Link 1 1 1
5 S05665 SHIIRET Screw 1 1 1
6 20703010 HEE Damping set 1 1 1
7 2110301700 EFTEH Bushing 1 1 1
8 (21127006 FEATSEEE (B8 Spring 0 0 1
9 S05017 A7 REREMZETM6x0.75x13.5 |Screw 1 1 1
10  [21208004 RERSME Collar 1 1 1
11 21312030 FAERINTAT Lever 1 1 1
12 |21127009 TAERMT AT (E7L) Spring 1 1 1
13 [S10009 W7 A% EEIRET M6x8  [Screw 1 1 1
14 21103024 JERIHER Bushing 1 1 1
15 20702010 ERH Shaft 1 1 1
16 [S10011 7 MiHEEIRET M4x 0.5 x4 [Screw 1 1 1
17 20626016 VBT Pin 1 1 1
18 21201001 JEREE Presser Arm 1 1 1
19 (21112014 DAL=l Thread Cutter 1 1 1
20 [207511020 FHEEFESLIZEETM3 x4 Screw 1 1 1
21 21102011 IR Adjusting Screw 1 1 1
22 211516002 EFPETIRE Nut 1 1 1
23 001039 OBIE|D12.5xD1.8 O Ring 1 1 1
24 207514001 A7 TR EERET M4x4  |Screw 1 1 1
25 211516001 VRIVE Thread Sleeve 1 1 1
26 001008 ORURIRELIE 9% 1.8 O Ring 2 2 2
27 121111009 B5HE Qil Proof Sleeve 1 1 1
28 (21127004 JEFTEE Spring 1 1 1
29 [21103018 FHES Strut Sleeve 1 1 1
30 [21212021 BRI Spacer 1 1 1
31 121112010 EHRF Lever 1 1 1
32 (121127012 EHRFHE Spring 1 1 1
33 1211NS20001 SHIARET Screw 1 1 1




34 |207S11051 FHEEIELIZETSM1/8"X44X5.5  [Screw 0 1 0
35 20427010 WER Spring 1 1 0
36 |20616004 FERTC Paw Pressur 0 1 0
37 |206510004 FHEEELIBET SM3/32x56x3.4  |Screw 1 1 0
38 |120716001 SEENERD Auxiliary Presser Foot 1 1 0
39 (20716028 JERIERIR Baseboard 1 1 0
40 |20716023 ERZE Rack 1 1 0
41 |207511030 FREEELIBETM3.5%7.5  |Screw 1 1 0
42 207511034 FHEEELIRETSM3/32x56%2.3  |Screw 1 1 0
43 [20716029 [ERHEIR Auxiliary Plank 1 1 0
44 |XxXXXX ERDZEH Presser Foot Assy 1 1 0
45 20712026 ERPE Finger Guard 1 1 0
46 (20712048 R Stopper 1 1 0
47 207511009 FHEEFESLIZEETM3x4.5 Screw 1 0 1
48 207511020 FHERESLIZET M3 x4 Screw 1 0 1
49 12113000300 JAIERIFB RLSk electromagnet assembly 1 1 1
50 |207511026 125TM6 %16 Screw 2 2 2
51 |21109025 iR block 1 1 1
52 |207S11007 T EREELIRET M4 X 7.5  |Screw 1 1 1
53 |S01011 FHEEESLIZETMS5 % 10 Screw 2 2 2
54 |207513009 RNABERELIRETM5x 12 [Screw 1 1 1
55 [121110013 FEERIEER Bracket 1 1 1
56 |12110800400 |SfuBAH Collar 1 1 1
57 121128010 Bl Washer 2 2 2
20,
—+. @48 (1)/Lubrication Mechanism(1)
#8 (Number)
FS NO. ARES &¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 [2072000200 SHEREBME Pump 1 1 1
2 20725002 BRED Worm Wheel 1 1 1
3 [207s11042 A7 ATk ZEIRE] M5 x5 Screw 2 2 2
4 207511007 +FERELIZET M4 X 7.5 Screw 2 2 2
5 21112028 Bsaltiey Oil guard 1 1 1
6 207511007 +FERERELIZET M4 X 7.5 Screw 3 3 3
7 [20712035 RS Cover 1 1 1
8 001028 0FURE41X1.8 O Ring 1 1 1
9 20736004 Prehizisd Filter Element 1 1 1
10 21101010 SHHEL Tank 1 1 1
11 |206530009 I HEET Joint Screw 5 5 5
12 20122033 Eay Washer 12 12 12
13 |207511013 FHEEREIRETMAx17.5 Screw 2 2 2
14 21121001 FREUHE Upper screem 1 1 1
15 20736007 HEEL Joint 4 4 4
16 20729005 HERE 083 Clamp 4 4 4




17 12921003 HEFPIHE (p5x(8) Tube 0.25m | 0.25m | 0.25m
18 207513008 RN AEERESIZETMAx 16 Screw 2 2 2
19 12921003 YHEFPIHE (p5x8) Tube 0.20m | 0.20m | 0.20m
20 21111095 SHER Oil sight 1 1 1
21 20629003 pUESF=E3 Tubing clamps 1 1 1
22 207511011 FHEEIESLIRET M4 x5 Screw 1 1 1

21,

—+—. {#;m#43(2)/Lubrication Mechanism(2)

#E8 (Number)

FS NO. LS &Z¥ PartName B(HiiR Description =% RE a4
Part NO. three- | four- five-
thread | thread | thread

1 2112100200 ImERM Pipe 1 1 1
2 (207514001 WA AR EERET M4x4 Screw 2 2 2
3 121111004 BRE Rubber plug 2 2 2
4 2110101500 [ hERG Oil Scraper Rubber 1 1 1
5 21123001 pizic] Felt 1 1 1
6 21211001 IRHE Joint 1 1 1
7 207511019 FHREEIESLIRET M4 7.5 Screw 1 1 1

8 20721011 SHEO2x 04 Tube 0.29 0.29 0.29
9 20622010 E5iRFiHORE O Ring 1 1 1
11 |207514012 R AR EEIRET M5 %5 Screw 1 1 1
12 20709015 P32 Rubber plug 1 1 1
14 121226003 BT hES Pipe Assy. 1 1 1
16 20521009 SR Joint 2 2 2
17 20722008 ey Gasket 1 1 1
18 20701058 A Oil Reservoir 1 1 1
19 [20528014 ARG Washer 1 1 1
20 207513002 FFREEKEIRET Screw 1 1 1
21 20628018 o Washer 4 4 4
22 |207513009 7S REESRET M5 x 12 Screw 4 4 4




22,

3/4 Series

3/4 Series (2)

5 Series (3)

@3/4 Series
(7)5 Series

@—]

5 Series

—+Z=. HREBEHIZAR/H.R.Device

#8 (Number)

FS NO. ARES &/¥ PartName F{HER Description =% R a%

Part NO. three- | four- five-

thread | thread | thread
1 21212011 PR Cover 1 1 1
2 21323002 REREES Felt 1 1 0
3 21323003 FRERIEES Felt 0 0 1
4 21222002 tEEHEE Cover 1 1 1
5 21211002 EEhE Silicone Oil Reservoir 1 1 1
6 21212005 puEs 72 Thread Guide 1 1 0
7 21212006 porzzz:l Thread Guide 0 0 1
8 S04060 +AERSIEETMAx 10 Screw 1 1 1
9 2071101600 THEHE Silicone Oil Reservoir 1 1 0
10 [20723009 S Oil Felt 1 1 1
1M |/ Elias Pin 1 1 1
12 |207511008 FHEREIESIRET M4 x 12 Screw 2 2 0
13 20701027 Eapsaegal Needle Thread Lubricator 1 1 0
14 |20709014 RER Plug 1 1 1
15 20712041 SHETE Clamp 2 2 2
16 (40123013 i3 Oil Wick 1 1 1
17 40121002 S Tube 1 1 1
18 [20711017 TEEHERRS Cover 1 1 1
19 20711016 THEHE Silicone Oil Reservoir 1 1 1
20 207530003 EEIRETMAx 12 Screw 1 1 1
21 207511007 R SLEETMAX 7.5 Screw 0 0 2
22 [20701038 HHELHNES Needle Thread Lubricator 0 0 1
23 |2070103000 TEEHEEFA Silicone Oil Reservoir 0 0 1
24 |20612062 SHEMRETENE Washer 2 2 0




23,

—t+=. &84 /Thread Stand

#& (Number)

FS NO. ARES &/¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 20131019 = Rod cap 1 1 1
2 121131009 & Upper thread column 1 1 1
3 21131009 SLEPRGE) Thread spool tray bracket 2 2 2
4 21131011 SR Thread guide hook 2 2 2
5 201516006 SEINER Thread guide hook nut 4 4 4
6 20131020 SEINZET Screw 4 4 4
7 20131018 BUE527N Thread guide hook 3 4 5
8 201516004 L2353 Nut 4 4 4
9 21131010 S&EREER Clamp plate 1 1 1
10 20131021 HEBRIRET Screw 3 3 3
11 20131022 TEERIBET Screw 1 1 1
12 21131007 SiE Thread guide bar 1 1 1
13 21131013 S&EREER Thread guide joint 1 1 1
14 20131014 JOE57: Thread guide 0 1 0
15 21131014 E Bushing 1 1 1
16 N01030 EI2EFMS5 Nut 2 2 2
17 [S04050 TFE AR M5 X 16 Screw 2 2 2
18 21131018 T Lower thread cloumn 1 1 1
19 20131006 it Spool pin 3 4 5
20 21131015 KEIENE Spool Cushion 3 4 5
21 20131010 P57 Spool tray cushing 3 4 5
22 21131016 [5551 Spool tray 3 4 5
23 20128018 Lo E Washer 3 4 5
24 120122049 [Edieeti] Plate dog link washer 2 2 2
25 121128003 TERBE Lower washer 2 2 2
26 201516005 TEEERE Nut 1 1 1
27 |121131007 ISR (RR) Thread spool tray bracket 2 2 2
28 NO1114 EIR5 Nut 3 4 5
29 20131050 PUES7 Thread guide 1 0 0
30 20131036 puEs T Thread guide 0 0 1
31 2113101700 P72l Thread stand component 1 0 0
31 2113101800 LRERLEH Thread stand component 0 1 0
31 2113101900 SRBRLE Thread stand component 0 0 1
31 2113102700 [zl Thread stand component 0 0 1 (R"&)




24,

M., $E8ERE/Part For Semi-Submerged Installation

#8 (Number)
FS NO. LRES &/¥ PartName B{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 20131028 FEREEIRG Nut 4 4 4
2 20722018 FERpRIEER Cushion Rubber 4 4 4
3 20711058 T2 oil pan 1 1 1
4 20712064 pred Rest Board 2 2 2
5 30122031 HERE Spring Washer 8 8 8
6 20131030 EE Washer 4 4 4
7 20131029 KEBE Spacer 8 8 8
8 20131027 TR AIRET Screw 4 4 4
9 2123100400 pz SRR e[S Waste Chute Assy. 1 1 1
10 [20131034 HERHERRRET Screw 7 7 7
11 21231005 HEEHERE Screw 1 1 1
12 |20131032 HERHE I Waste Chute 1 1 1
13 21231007 HeplhE o Waste Chute 1 1 1
14 421530004 L) Screw 4 4 4
15 |207513006 P/ REHESIRET M4 9 Screw 4 4 4
16 20728006 Eay Spacer 4 4 4
25,
5-A04 Series
5-03 Series
5

2503-233 1603-233

2603-333] (&) 303-333

ey 0 9

03233 2003-233
803333 8 2003-333

—1+H. ERASMH/Specific Parts

#E8 (Number)
2ATES = g
FS NO. 2FHS &/¥ PartName F{HER Description =% R a%
Part NO. three- | four- five-
thread | thread | thread
1 2061604000 TERMRY Presser Foot Assy. 0 0 1
2 20616042 TERNERHSE Connection 0 0 1




3 [S01029 FHEERESIBETM3.5%7.5 Screw 0 0 1
4 20616041 JEMZE Pin 0 0 1
5 101511006 STEHZETSM1/8 x44 Screw 0 0 1
6 20714051 FRENR Fabric Guard 0 0 1
7 20701054 TERIERNR Baseboard 0 0 1
8 20701055 INERIENR Baseboard 0 0 1
9 208520002 H Pin 0 0 3
10 20712052 JERI A Finger Guard 0 0 1
11 [20719053 R Spring 0 0 1
12 |207S11020 FHEEESLIRET M3 x4 Screw 0 0 1
13 207520010 SHATIRET Screw 0 0 1
14 XXXXXXXX JERIEE Presser Foot Assy. 0 0 1
15 |207S11038 FRAEEIESLIZET SM9/64"X40X7  |Screw 0 0 1
16 |20716063 TERIZR Rack 0 0 1
17 20716100 EBZE 10.1 0 0 1
18 207511034 FHERFELIRET SM3/32x56x2.3  [Screw 0 0 1
19 20716064 SHBNER Fabric Guard 0 0 1
20 20716061 JERERNR Baseboard 0 0 1
21 20716065 TERIERNR Baseboard 0 0 1
22 207520022 H Pin 0 0 1
23 207516011 1R Nut 0 0 1
24 207520021 FHEEIESLIZET SM1/8"X44X5 Screw 0 0 1
25 [20727011 ERRE Spring 0 0 1
26 20727012 JEMEE Spring 0 0 1
27 20716062 IINFEBED Baseboard 0 0 1
28 20716066 IINFERED Baseboard 0 0 1
29 20712026 ERNPE Finger Guard 0 0 1
30 20715057 JEMRER Spring 0 0 1
31 |207511009 FHEEESLIZETM3x4.5 Screw 0 0 1
32 12121601200 JERIZES Presser Foot Assy. 0 0 1
33 20716082 EBZE Screw 0 0 1
34 207511051 25T Screw 0 0 1
35 20716092 TERIREE Plate Spring 0 0 1
36 20716081 JERITC Presser Foot 0 0 1
37 207530005 HANTIRET Pin 0 0 1
38 P01025 i Pin 0 0 1
39 20716079 TERIERNR Baseboard 0 0 1
40 207516012 R Nut 0 0 1
41 20716080 INEBIERR Baseboard 0 0 1
42 20727014 SHES Spring 0 0 1
43 20727050 TEREEE Spring 0 0 1

26,




—+75. EMS/Specific Parts

#& (Number)

FS NO. QRS f#  PartName FBHii® Description =% L a4
Part NO. three- | four- five-
thread | thread | thread

1 2111104900 EEREN Interconnecting device 1 1 1
2 207511007 +FHEEESLIZETMAXT.5  |Screw 4 4 4
3 | $EETM3 x5 Screw 1 1 1
4 30130017 1433 Magnetic Iron 1 1 1
6 12134700100 BIZEE R electromagnet assembly 1 1 1
7  |207S11026 I2ETM6x16 Screw 2 2 2
8 S04060 +FEREZETM4x 10 Screw 1 1 1
9 20726201 5 Pin 1 1 1
10 S01027 FHEERELIZET M3 %6 Screw 2 2 2
11 |2113003200 EREH Cloth plate assembly 1 1 1
12 |2111208200 B4R Cutter Assembly 1 1 1
13 |S05048 AAEESIEETM4x10  [Screw 1 1 1
14 12111104100 REEREM Operation Panel 1 1 1
15 |W02004 JREEHE 6 Washer 2 2 2
16 S05232 BRETM6X12 Screw 2 2 2
17 20704050 i) Crank 1 1 1
18 |21112067 JIEEERE The fixed seat 1 1 1
19 101511011 HEMRTENIHIIRET SM11/64x40%9.5 [Screw 2 2 2
20 21112083 AERHER Gear plate 1 1 1
21 21119007 BrhsigkET] Constant seat 1 1 1
22 121112043 FHEHR Gear plate 1 1 1
23 20709106 TITIEER Bracket 1 1 1
24 |S01034 FHEESLIRET M3 x5.7 Screw 2 2 2
25 20629007 £ Circlip 1 1 1
26 20702070 734 Knife shaft 1 1 1
27 20719003 S IEEs 7l The knife 1 1 1
28 |20727020 s Spring 1 1 1
30 [21130305 ER e Back emission 1 1 1
31 20612062 HENRETHE Washer 1 1 1
32 207511007 +FHEEESLIZETMAXT.5  [Screw 1 1 1
33 21111008 HEREER Bracket 1 1 1
34 (21101205 FERVERER Magnetic Iron 1 1 1
35 [S02007 FHETISLIZETM3 x5.4 Screw 3 3 3
36 |207511007 +FHEERESLIBET M4 x 7.5 |Screw 2 2 2
37 21130307 BEeTeFX Cloth plate assembly 1 1 1
38 [121112017 BEEREFRIE Bracket 1 1 1
39 20701206 TTIRERSHR Bracket 1 1 1
40 20629003 T ES Tubing clamps 3 3 3
41 |12912327 BEEEE Tubing clamps 2 2 2
42 (21130302 [RIEEREE Receiver Attachmnet(back) 1 1 1
43 121112014 BHEREE Bracket 1 1 1
44 (21130301 RIS Receiver Attachmnet(front) 1 1 1
45 S01002 FHEERELIRET M4 x6.5 Screw 1 1 1
46 |207513009 P7BEESLIBET M5 <12 |Screw 2 2 2
47 |136513001 A7 BESZETM5x35  [Screw 2 2 2
48 |20128021 W12 Washer 4 4 4
49  |121112054 HEARER Tubing clamps 1 1 1
51 403511051 SEEEELIZET M4 %6 Screw 1 1 1
52 121128007 | Washer 1 1 1
54 20722016 STIEHY Cushion 1 1 1
55 207511011 FHEERESLIRET M4 X5 Screw 1 1 1
56 |121112006 E&R Tubing clamps 1 1 1
57 S02007 FHELI25T M3 x5.4 Screw 1 1 1
58 (21130304 4oLk SLR N 28 emission 1 1 1
59 12111102300 RN SELRE Induction machine assy 1 1 1
60 12111206200 TRIXTIESR R Baffle assembly of suction and knife 1 1 1




27.

Ew/u%/a

E'ig

—tt. EEBHERRS/ A

ies

#8 (Number)

FS NO. ARES &/¥ PartName F{HER Description =% R a%

Part NO. three- | four- five-

thread | thread | thread
1 20131044 BRI/ EAIE227] (1.5mm) [Hexagonal wrench/1.5mm 1 1 1
2 10131004 24277 (/N Screwdriver (S) 1 1 1
3 121131002 |$ﬂ,§!;§ Machine head cover 1 1 1
4 20731047 R27] (K) screw driver (L) 1 1 1
5 120111006 SIS (600ml)(22#) Qil Bag 1 1 1
6 20131048 INHEE (RBE) Qil container 1 1 1
7 20131039 p=NN Tundish 1 1 1
8 20131051 {BF(JACK) Tweezers 1 1 1
9 20131043 JK795-1908#%F (8mm) |Wrench/8mm 1 1 1
10 20131046 WABIRE (2mm) Hexagonal wrench/2mm 1 1 1
11 30131012 R7SBIRFE (3mm) Hexagonal wrench/4mm 1 1 1
12 20131047 WABIRE (4mm) Hexagonal wrench/5mm 1 1 1
13 |20131056 R7SBIRFE (5mm) Hexagonal wrench/6mm 1 1 1
14 (20730330 RS Controller 1 1 1
15 20730335 I Pull rod 1 1 1
17  |20131054 JK795-1919BIBHR % Chain 1 1 1
18 |20131052 %4 Needle threader 0 0 1
19 [20131062 [inscepss Plastic machine head bag 1 1 1
20  |s10005 5] Screw 4 4 4
21 |wumEmeE (st Needle 4 4 2
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—+/\. #1528k /machine stand table assy

#E (Number)

K2 No. LS &R PartName B4R Description =% mg% A%
Part NO. three- four- five-
thread | thread | thread
1 13832113 THSH Drawer slider 2 2 2
2 $18002 BRET Screw 6 6 6
3 13832114 FHE Plastic drawer 1 1 1
4 (1383211500 N EHE Upper stand (left) 1 1 1
5 $15001 M8*1 11 hBIH S Bolt washer assembly M8*11 12 12 12
6 (1383211200 HETHE Lower stand (left) 1 1 1
7 13832104 HWEREEE Rubber cover 4 4 4
8 10132016 TR Stand height adjusting base 4 4 4
9 13832105 HIEARE (K) Large pedal pad cushion 1 1 1
10 (13832110 BERIERE (K) Large pedal bracket 1 1 1
11 13832106 B (K) Large pedal pad 1 1 1
12 [L02075 M8x 1612t BIASH Bolt washer assembly M6*11 2 2 2
13 1383210700 AR EEH Pedal bracket 4 4 4
14 |13832108 R Z R Lower bar 1 1 1
15 |13832116 R ERE ER Bolt plate 2 2 2
16 (21232001 BIEER (/M) Small pedal 1 1 1
17 (20112126 BRIEREE () Small pedal bracket 1 1 1
18 NO1010 IR Nut 4 4 4
19 1383210300 MBETHE Lower stand(right) 1 1 1
20 13832111 HIZEERR Front bar 1 1 1
21 |1383210100 R ETE Upper stand (right) 1 1 1
22 S18001 25T Screw 6 6 6
23 |XXXXXXXX =0 Table 1 1 1
24 [XXXXXXXX pSEES Transmission 1 1 1
25 2011111300 HIATR Motor connecting rod 1 1 1
26 12013105400 s pELE Pedal chain components 1 1 1
27 13832102 HZEEER Bolt plate 2 2 2
28 13832129 ERIPE Table cover 4 4 4
29,

=th. BEBEHICSMO4ERERE/Specific Parts

#E8 (Number)
5 ARBS E:2Y R Fik A&
NO. Part NO. PartName Description five- six-
thread | thread
1 20713055 HheRZR Thread Takeup 1 1
2 20713056 IR Tension Guide 1
3 20713017 JuEs Thread Guide 0 1
4 20117014 19445t Needle 2 3
5 121134001 HESS Needle Holder 1 0
21134001 2k (73%%) Needle Holder 0 1
6 21213010 JUE5 Thread Guide 1 1
7 20708023 HE Spacer 1 1
8 20713053 puEs S Thread Guide 1 1
9 [21127006 [EAFEE (B8 Spring 1 1
10  [20719053 JERIHE Spring 1 1




11 20712052 BRI R Finger Guard 1 1
12 207520010 HHAIRETM3 x 3.5 Screw 1 1
13 [2061604100 [ERVE (REER Presser Foot Assy 1 0

2111600500 JERPR (735) Presser Foot Assy 0 1
14 207511020 FHEEESLIRET Screw 1 1
15 2071405600 FiBH Main Feed Dog Complete 1 1
16 20704023 Fimghid(M) Crank 1 1
17 [2070402100 FEEETEN Upper Looper Holder Assy 1 1
18 (21102026 FRA (POLIERIE ) (RS 5) Crankshaft 1 1
19 [121115003 EHIR(GZERD Needle Plate 1 0

21115035 R (755%) Needle Plate 0 1
20 |20717060 SRS (ERD) Double Chainstith Looper 1 1
21 121119001 T (R%EER) Lower Knife 1 1
22 |20619009 ETER) Upper Knife 1 1
23 121213001 AT (REER) Thread Takeup 1 0

121113003 HRERAT (75%) Thread Takeup 0 1
24 120701052 T Lower Knife Holder 1 1
25 [12111300200 oK Thread Guide 0 1
26 21113014 T8k 2(738k) Thread Guide 0 1
27 |201S16003 121 Stopper 0 1
28 206511005 BRETSM11/64X40X7.3 Screw 0 1
29  [21113015 HEER (&) Thread Guide 0 1
30 21311161 K&H Tension Disc 0 2
31 2111300800 TR AN (ER) Tension Spring Assembly 0 1
32 (21113012 RELBRLEIR (NE) Clamp mounting plate 0 1
33 [21213001 35 (7&k) Thread Guide 0 1
34 121101002 7 Upper Knife Clamp 0 1
35 |21113013 HEE1(75%) Thread Guide 0 1

30,

=+. 6ZEMEMYE/Six-thread Specific Parts

#E (Number)

RS LIS &R PartName SR Description L] h% N
NO. Part NO. four- five- six-
thread | thread [ thread
1 [21115211 R (73E%) Needle Plate / / 1
2 12121601300 EMPEH (7553 %2) Presser Foot Assy / / 1
3 (21213014 HRERAT (735%) Thread Takeup / / 1
4 (21311161 kLeH (BH) Tension Disc / / 2
5 2071401700 FihEH Main Feed Dog Complete / / 1
6 20719057 3L (755%) Needle Holder Assembly / / 1
7 12111300200 JUE5 Thread Guide / / 1
8 201516003 NO3IRE Nut / / 2
9 (2111300800 TR AN (ER) Tension Spring Assembly / / 1
10 21113013 T2k 1(758k) Thread Guide / / 1
11 21113014 R 2(75%k) Thread Guide / / 1
12 (21113012 RERELEIR (755k) Clamp Mounting Plate / / 1
13 |206511005 125TSM11/64x40x7.3 Screw / / 1
14 20117012 DCX27#11#15t Needle / / 7




15 [21213001 35 (7&k) Thread Guide / / 1
16 |21113015 SRR (755k) Thread Guide / / 1
17 |2113102700 SRBRIAM (73Ek) Thread Stand Component / / 1

31,

=+—. CSEIEEEREME/ Specific Parts

#E (Number)

FS NO. ;‘:?{:f ¥R PartName TR Description =5 il Eﬁ
. three- four- five-
thread | thread | thread

1 2111104900 EBni SRt Interconnecting device / 1 /
2 12111201300 BEBIL a1 (FE5h) Cutter Assembly / 1 /
3 21102026 P4 (POEAERT I ) (FB ) Crankshaft / 1 /
4 |W02017 IRRZAREEE 10 Spring Washer / 1 /
5 |20703060 HEA Spacer / 1 /
6 20728010 EEHE Washer / 1 /
7 21145012 SEsk Joint / 2 /
8 21145005 AR ESEL Two-way cylinder with loose thread / 1 /
9 21104009 Rk M4 Joint / 1 /
10 [N09002 IFS B SAIEEIEE M4 [Nut / 2 /
1 211520003 AAERAMATIRET Screw / 1 /
12 21112048 THALRAR Slack wire / 1 /
13 21112047 AR Top loose wyre / 1 /
14 21128005 g Washer / 2 /
15 [21127015 K Spring ! 1 !
16 21128004 B Washer / 1 /
17 2071600200 TERPAE Presser Foot Assy / 1 /
18 12111500100 SHRE (SFNBK) Needle Plate / 1 /
19 20722024 IEER(SEBK) Cushion Rubber / 2 /
20 121109004 EHRER (F1) (BK) Bracket / 1 /
21 21129001 HERE Ring / 2 /
22 (20717006 TEHUK) Lower Looper / 1 /
23 (20717002 PE(E) Needle Guard / 1 /
24 2071407800 E TR (SENBK) Main Feed Dog Complete / 1 /
25 20712118 TTIEERTEFHR (SE0BK) Latch / 1 /
26 |20712141 iR (SBK) Plate / 1 /
27 20701132 TJIZR(S50BK) Lower Knife Holder / 1 /
28 20728018 HE Washer / 1 /
29 2070403500 BRI DLCER) Upper Looper Holder Assy / 1 /
30 20717050 5 Upper Looper / 1 /
31 2111104100 TRAEEIRZE (BK) Operation Panel / 1 /
32 [21130031 BUAE—AIHIRE (T19)(BK)  |Controller / 1 /
33 (21145011 REETIR Flow control valve / 1 /
34 121145013 POEEEASE Trachea / 1 /
35 121145014 P86 SE Trachea / 1 /
36 20730043 =Ly e Vacuum generator / 1 /
37 121145016 HEg Silencer / 1 /




38 30112235 SERTER Air pressure gauge mounting plate / 1 /
39 20730329 ISR Valve / 1 /
40 301510150 12ETE Screw / 1 /
41 [121145012 |remmEHEBK) Solenoid Valve / 1 /
Colp R BHR
& | & | 2 \
e 175 §HR AL [ERIALL A Lt
MACHINE LI MAIN FI PRESSER UPPER LOWER CHAINSTITCH NEEDLE NEEDLE
TYPE/SPEC NG SW PLATE DOG ASS FOOT ASS LOOPER LOOPER LOOPER HOLDER
C5-02 X 250 5 5 121115005 2071407400 12121601500 4008 DCX 27414
C5-3-02/233 — 4 21115203 2071400100 2071608600 20717004 20717006 — 20734001 DCX27#11
C5-3-32R2/223 1.5 21115209 “ ::ng; 12121600600 20717004 20717006 20734001 DCX 2749
C5-4-M03/333/H/M 2 4 21115021 2071400100 2071609400 20717050 20717006 20734002 DCX27#11
C5-4-M03/333 2 4 21115021 2071400100 2071609400 20717004 20717006 — 20734002 DCX27#11
C5-4-83/323/BK 2 4 12111500100 2071407800 12121605400 20717050 20717006 — 20734002 DCX 27411
C5-4-M03/333/AD 2 1-6 121115012 2071400100 2071609400 20717050 20717006 — 20734002 DCX27#11
C5-4-M03/333/KD 2 4 21315201 2071400100 2111600100 20717004 20717006 — 20734002 DCX 27411
5-03 5 5 21115205 12111402100 12121601000 20717004 20717006 20712047 20734004 DCX27#14
C5-5-03/333 3 4 21115204 12111402000 12121600900 20717004 20717006 20712047 20734003 DCX 27414
03/333/KD 3 4 20715204 12111402000 12121600900 20717004 20717006 20712047 20734003 DCX27#14
-04/224 5 5 121115018 12111401200 12121601000 20717050 20717006 20712047 20734004 DCX 27414
04/435 5 6 21115206 2071405200 12121601100 20717050 20717006 20717051 20719056 DCX27#19
C5-5-M04/435 5 6 121115003 2071405600 2061604100 20717004 20717006 20717060 121134001 DCX 27419
C5-6-03/333 3x2 4 21115211 12111402100 12121601300 20717004 20717006 20712047 20719057 DCX 27411
C5-6-M04/435 5X2.5 3.5 121115002 2071405600 2111600500 20717004 20717006 20717060 21134001 DCX27#19
0
e 175 B4 LR
GAUGE A e ) J& i &
T’Cﬁgsl:fc G sw UPPER LOVER OVERLOCK LE GUARO CHAINSTITCH
KINIFE KINIFE FRONT REAR FRONT REAR
C5-02 X 250 5 5 20719007 21317002 20717025 20717026 20712045 20701032
C5-3-02/233 — 4 20719007 21317002 — 20717002 20717001 —
C5 32R2/223 — 1.5 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333/H/M 2 4 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333 2 4 20719007 21317002 — 20717002 20717001 —
C5-4-83/323/BK 2 4 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333/AD 2 1-6 20719007 21317002 — 20717002 20717001 —
C5-4-M03/333/KD 2 4 20719007 21317002 — 20717002 20717001 —
C5-5-03/233 5 5 20719007 21317002 20717008 20717002 20712045 20701032
3 4 20719007 21317002 20717008 20717002 20712045 20701032
C5-5-03/333/KD 3 4 20719007 21317002 20717008 20717002 20712045 20701032
C5-5-04/224 5 5 20719007 21317002 20717008 20717002 20712045 20701032
C5-5-A04/435 5 6 20719050 121119001 20717008 20717002 20712045 20701032
C5-5-M04/435 5 6 20619009 121119001 20717008 20717002 20712045 20701032
C5-6-03/333 3x2 4 20719007 21317002 20717008 20717002 20712045 20701032
C5-6-M04/435 3.5 20619009 121119001 20717008 20717002 20712045 20701032
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